
 
 

 

 

 

  
  

Lightweight Containers b.v.  

Mr Hanssen  

Koperslagersweg 4 Verpackungsprüfstelle 

1786 RA Den Helder Vertragslaboratorium des 

The Netherlands Deutschen Brauer-Bundes e.V. 

  

  

  

  
 
Your Ref Your Message from Our Ref Telephone Date 

 26.04.2015 VP/Do +49 (30) 45080-225 23.02.2016 
     

 

 

REPORT ABOUT THE TESTING OF ONE-WAY-PLASTIC-KEGS 
 
 
Test report no.: VP-TR-227b/15 (replaced report 227/15 and 227a/15) 

This test report consists of: 10 pages text and 6 pages appendix 

Client: Addressee 

test item: One-way-plastic-kegs 

Date of sampling: No declaration 

Location of sampling: No declaration 

Sampling plan: No declaration 

Sampling procedure: No declaration 

Date of receipt of sample: 04.05.2015 

Date(s) of duration of test: 07.05.2015 – 11.12.2015 

Test Characteristic(s): stability tests, measuring of O2-/CO2-permeation 

 microbiological tests, colour measurement, sensory tests 

Test methode: MEBAK, EBC, VLB 

Journal no.: 227, 255, 256 
3 Producer (acc. to declaration): Addressee 

Produkt (acc. to declaration) 227/15 - Keykeg Slimline 30 l (Fitting-Typ G) / ~ 20 °C 

 255/15 - Keykeg Slimline 30 l (Fitting-Typ G) / ~ 40 °C 

 256/15 - Keykeg Slimline 20 l (Fitting-Typ G) / ~ 20 °C 

  

  

  

  

  

  

  
   

Durch die Deutsche Akkreditierungsstelle 

(DAkkS) nach DIN EN ISO 17025  

akkreditiertes  Prüflaboratorium.  

Die Akkreditierung gilt nur für die in der  

Urkunde aufgeführten Prüfverfahren.  

Die in den Prüfanweisungen angeführten  

Messunsicherheiten werden eingehalten.  

Die eigenen Prüfverfahren sind mit <VLB> gekennzeichnet und können auf 

Wunsch eingesehen werden.  

Die Prüfergebnisse beziehen sich ausschließlich auf die untersuchten Proben.  

Der Prüfbericht darf nur ungeändert vervielfältigt werden.  

Die auszugsweise Vervielfältigung bedarf der vorherigen schriftlichen 

Genehmigung der Versuchs- und Lehranstalt für Brauerei in Berlin (VLB) e.V.. 
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Test results 

 
Impact resistance by dropping 227/15 - Keykeg Slimline 30 l (Fitting-Typ G)  

30 l one-way-plastic-kegs KK Slimline (Fitting-Typ G) filled with Water and pressurized with 2 bar were 

dropped from a height of 1,20 m horizontal, vertical and in an angle of 45 ° on a steel plate.  For each test 

1 Keg was used.    

sample horizontal dropping 

keg 1 damage of the bottom  

 
sample vertical dropping 

keg 2 damage of the bottom  

 
sample 45 ° dropping 

keg 3 deformation and damage of the bottom  

 

 

 

The Keg bottoms were damaged, however the kegs could still stand up right and be pressurized. 
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Resistance to stacking pressure 227/15 - Keykeg Slimline 30 l (Fitting-Typ G)  

 

30 l one-way-plastic-kegs KK Slimline (Fitting-Typ G) filled with water and under a pressure of 2 bar were 

loaded with  2500 N/Keg over 3 days. For the trial the height of the kegs was measured at each handle. 

After 3 days with a load of 2500 N the kegs were unloaded and the height were measured directly and after 

24h. For this test 3 kegs were used. 

sample 1  starting condition after 3 days 24 h after unloading 

handle 1 [mm] 57,3 56,55 57,3 

handle 2 [mm] 57,3 56,55 57,3 

handle 3 [mm] 57,3 56,55 57,3 

handle 4 [mm] 57,3 56,55 57,3 

mean value 57,3 56,55 57,3 

compression 

[mm]  
0,75 0 

compression [%] 
 

1,3 0 

 

sample 1  starting condition after 3 days 24 h after unloading 

handle 1 [mm] 57,15 56,4 57,1 

handle 2 [mm] 57,15 56,4 57,1 

handle 3 [mm] 57,15 56,4 57,1 

handle 4 [mm] 57,15 56,4 57,1 

mean value 57,15 56,4 57,1 

compression 

[mm] 
 0,75 0,05 

compression [%]  1,3 0,09 

 

sample 1  starting condition after 3 days 24 h after unloading 

handle 1 [mm] 57,45 56,75 57,35 

handle 2 [mm] 57,45 56,75 57,35 

handle 3 [mm] 57,45 56,75 57,35 

handle 4 [mm] 57,45 56,75 57,35 

mean value 57,45 56,75 57,35 

compression 

[mm] 
 0,7 0,10 

compression [%]  1,2 0,17 

 

 

The tested one-way-plastic-kegs showed a low compression caused of the load of 2500 N. During the test 

the kegs didn’t show any damages or destructions.  
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Puncture resistance test 227/15 - Keykeg Slimline 30 l (Fitting-Typ G)  

 

9 x 30 l one-way-plastic-kegs KK Slimline (Fitting-Typ G) under a pressure of 2, 3 and 4 bar were used for 

these test. After each increase of pressure always 3 kegs were penetrated with a knife at one position. 

First position was the side seam, second position was at the lower area and the third position was at the 

upper area. 

 

position 1: punctures at the mould division at the middle area of the keg 

 

before puncture after puncture 

  

  

2 bar 

  

3 bar 
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4 bar 

 

 

The tested kegs showed a pressure loss at the puncture site, but none of the them burst during the test. 

 

 

 

 

position 2: puncture at the lower area at the keg ( not at the mould division)  

 

 

before puncture after puncture 

  

  
2 bar 
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3 bar 

 

 

  
4 bar 

 

 

The tested kegs showed a pressure loss at the puncture site, but none of the them burst during the test. 
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position 3: puncture at the upper area of the keg (not at the mould division) 
 

before puncture after puncture 

  
2 bar 

  
3 bar 

  
4 bar 

The tested kegs showed a pressure loss at the puncture site, but none of the them burst during the test. 
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Permeation – CO2-loss and O2-intake 

 
The one-way-plastic-kegs were filled with carbonized water (CO2 content: 5,0 ± 0,3 g/l) and a low oxidation 

content of approx. 0,05 mg/l. Than they were stored at 20°C and 40°C. The measurement of the CO2- und 

O2 – content was carried out as double determination at each measurement day. 

227/15 - Keykeg Slimline 30 l (Fitting-Typ G) 

Measurement interval:  0, 2, 4 and 6 month 

Storage tempreature:   20 °C  

255/15 - Keykeg Slimline 30 l (Fitting-Typ G) 
Measurement interval:  0, 1, and 2 month 
Storage tempreature:  40 °C  

256/15 - Keykeg Slimline 20 l (Fitting-Typ G)  
Measurement interval:  0, and 6 month 
Storage tempreature:   20 °C  

 

O2 -intake 

The following graph 1 shows the oxygen increase of the liquid in the tested kegs to the oxygen content 

after filling over the measurement period of 6 months. Table 1 contains mean values of the respective 

measurement values over the period of time. 

 

Graph 1: Oxygen ingress over a time period of 6 months 
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Table 1: O2 content of the liquid over the testing period of 6 months 

month 

O2 content in mg/l 

227/15 255/15 256/15 

Keykeg Slimline 30 l 
(Fitting-Typ G) - 20°C 

Keykeg Slimline 30 l 
(Fitting-Typ G) - 40 °C 

Keykeg Slimline 20 l 
(Fitting-Typ G) - 20°C 

mean value mean value mean value 

0 0,06 0,06 0,06 

1 no measurement 0,12 no measurement 

2 0,14 0,08 no measurement 

4 0,08 no measurement no measurement 

6 0,09 no measurement 0,19 

 
 
 

CO2 -loss  

The following graph 2 shows the carbon dioxide reduction of the liquid in the tested kegs to the carbon 

dioxide content after filling over the measurement period of 6 months. Table 2 contains mean values of 

the respective measurement values over the period of time. 
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Graph 2: CO2 reduction over a time period of 6 months 
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Table 2: CO2 content of the liquid over the testing period of 6 months 

month 

CO2 content in g/l 

227/15 255/15 256/15 

Keykeg Slimline 30 l 
(Fitting-Typ G) - 20°C 

Keykeg Slimline 30 l 
(Fitting-Typ G) - 40 °C 

Keykeg Slimline 20 l 
(Fitting-Typ G) - 20°C 

mean value mean value mean value 

0 5,6 5,6 5,6 

1 no measurement 5,5 no measurement 

2 5,3 5,2 no measurement 

4 5,4 no measurement no measurement 

6 5,5 no measurement 5,5 

RESEARCH AND TEACHING INSTITUTE FOR BREWING IN BERLIN (VLB) 

Research Institute for Beer and Beverage Production 

Testing Laboratory for Packaging 

M.Eng./Dipl.-Ing.(FH) Susan Dobrick M.Eng. Thomas Drogott

Head of testing laboratory Scientific assistant 
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appendix 1 – microbiological results 

 

month 0: 
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month 3: 
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month 6: 
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Appendix 2 – results of the colour measurement and sensor tests 
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